BUREAU
VERITAS

FCC Test Report

Report No.: ARFR-ESH-P20031102B-1
FCC ID: 2ANDLTY-R8817
Product: Smart Camera
Test Model: SC031-WNG2-V2
Received Date: Mar.11, 2020
Test Date: Mar.12 to May.28, 2020

Issued Date: Aug.05, 2020

Applicant: Hangzhou Tuya Information Technology Co., Ltd

Address: Room701, Building3, More Center,No.87 GuDun Road, Hangzhou,
Zhejiang, China

Issued By: BUREAU VERITAS ADT (Shanghai) Corporation

Lab Address: No. 829, Xinzhuan Road, Shanghai, P.R.China (201612)

[ACCREDITED

Test Lab
Cert 2343.01
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1 Certificate of Conformity

Product:
Brand:

Test Model;
Applicant:
Test Date:

Standards:

Smart Camera

SCO31-WNG2-V2
Hangzhou Tuya Information Technology Co., Ltd
Mar.12 to May.28, 2020

47 CFR FCC Part 15, Subpart C (Section 15.247)
ANSI| C63.10:2013

The above eguipment has been tested by BUREAU VERITAS ADT (Shanghai) Corporation, and found

compliance with the requirement of the above standards. The test record, data evaluation & Equipment Under

Test (EUT) configurations represented herein are true and accurate accounts of the measurements of the

sample’s EMC characteristics under the conditions specified in this report.

Prepared by :

Approved by :

Qeott’ XU

, Date: Aug.05, 2020

Scott XU

Project Engineer

@A——:M i ) , Date: Aug.05, 2020

Daniel Sun-

EMC Lab Managef 4s /
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2  Summary of Test Results

The EUT has been tested according to the following specifications:

47 CFR FCC Part 15, Subpart C (SECTION 15.247)
FCC
Test Item Result Remarks
Clause
15.207 AC Power Conducted Emission PASS Meet the requirement of limit.
15.205/ ) -
15.209 / Radiated Emissions Measurement PASS Meet the requirement of limit.
15.247(d)
Emissions in non-restricted PASS Meet the requirement of limit.
15.247(d) frequency bands a
15.247(a)(2) 6dB bandwidth PASS Meet the requirement of limit.
15.247(b) Conducted power PASS Meet the requirement of limit.
15247(9) Power Spectra| Density PASS Meet the requirement of limit.
15.203 Antenna Requirement PASS No antenna connector is used.
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2.1 Test Instruments
Equipment Manufacturer|Model No. Serial No. Last Cal. Next Cal.
Hybrid antenna(25MHz-1.5GHz) (Schwarzbeck |VULB9168 E1A1012 Feb.08,20 Feb.07,22
Horn Antenna(1GHz -18GHz)  |Schwarzbeck |BBHA9120D |E1A1017 Aug.26,19 Aug.25,20
Pre-Amplifier(100kHz-1.3GHz) |Agilent 8447D E1A2001 Oct.18, 19 Oct.17, 20
Pre-Amplifier(1GHz-26.5GHz) |Agilent 8449B E1A2002 Mar.25,20 Mar.24,21
EMI test recerver R&S ESR7 E1R1005 Dec.04,19 |Dec.03, 20
Spectrum Analyzer Keysight N9030B E1S1003 Jul.23,20 Jul.22,21
EMI test recerver R&S ESCS30 E1R1001 Mar.25, 20 [Mar.24, 21
LISN R&S ENV216 E1L1011 Jul.17, 20 Jul.16, 21
Humidity&Temp Tester Baolima WS508 E1H1011 Apr. 03,20 [Apr. 02, 21
Test Software ADT ADT_COND_V [N/A N/A N/A
7.3.1
Test Software Toscend JS32-RE N/A N/A N/A
Test Software Toscend JS1120 N/A N/A N/A
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2.2 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on
the EUT:

This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence level
using a coverage factor of k=2.

Expanded Uncertainty
Measurement Frequency

(k=2) ()
Conducted Emissions at mains ports 150kHz ~ 30MHz 1.83dB
Radiated Emissions up to 1 GHz 30MHz ~ 1GHz 5.36 dB
1GHz ~ 6GHz 3.47 dB
Radiated Emissions above 1 GHz 6GHz ~ 18GHz 3.75dB
18GHz ~ 40GHz 3.30dB

2.3 Modification Record

There were no modifications required for compliance.
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3 General Information
3.1 General Description of EUT
Product Smart Camera
Brand --
Test Model SCO031-WNG2-V2
Model Difference See Note 2
Power Rating 5VDC/1A with adaptor 100-240V~,50/60Hz

Modulation Type

CCK, DQPSK, DBPSK for DSSS

64QAM, 16QAM, QPSK, BPSK for OFDM

Modulation Technology DSSS, OFDM

Operating Frequency See clause 3.2
Number of Channel See clause 3.2
Antenna Type FPC Antenna

Antenna Connector --

Antenna Gain 3.0dBi

Note:1. For more details, please refer to the User’s manual of the EUT.

Modulation Mode

TX /RX Function

802.11b

802.11g

802.11n (HT20)
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3.2 Description of Test Modes

13 channels are provided for 802.11b, 802.11g and 802.11n (HT20).

Channel Frequency Channel Frequency
1 2412MHz 7 2442MHz
2 2417MHz 8 2447MHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 11 2462MHz
6 2437MHz - -

Report No.: ARFR-ESH-P20031102B-1 Page No. 10/ 96 Report Format Verision: 6.1.1




3.2.1 Test Mode Applicability:
EUT Applicable to
Configure Description
Mode RE 2 1G RE < 1G PLC APCM
- v v v v -
Where RE21G: Radiated Emission above 1GHz RE<1G: Radiated Emission below 1GHz

PLC: Power Line Conducted Emission

Radiated Emission Test (Above 1 GHz):

APCM: Antenna Port Conducted Measurement

XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

EUT
AVAILABLE TESTED MODULATION | MODULATION DATA RATE
CONFIGURE MODE
CHANNEL CHANNEL |[TECHNOLOGY TYPE (Mbps)
MODE

- 802.11b ltoll 1,611 DSSS DBPSK 1.0

- 802.11g ltoll 1,611 OFDM BPSK 6.0

- 802.11n (HT20) ltoll 1,611 OFDM BPSK 6.5

Radiated Emission Test (Below 1 GHz):

XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

Power Line Conducted Emission Test:

XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

XI  Following channel(s) was (were) selected for the final test as listed below.

EUT
AVAILABLE TESTED MODULATION | MODULATION DATA RATE
CONFIGURE MODE
CHANNEL CHANNEL |TECHNOLOGY TYPE (Mbps)
MODE
- 802.11b ltoll 1 DSSS DBPSK 1.0
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Antenna Port Conducted Measurement

XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

EUT
AVAILABLE TESTED MODULATION | MODULATION DATA RATE
CONFIGURE MODE
CHANNEL CHANNEL |TECHNOLOGY TYPE (Mbps)
MODE
- 802.11b lto11 1,6,11 DSSS DBPSK 1.0
- 802.11¢g 1to1l 1,6,11 OFDM BPSK 6.0
- 802.11n (HT20) 1to1l 1,6,11 OFDM BPSK 6.5
3.2.2 Test Condition:
. Normal Environmental Conditions Normal Input Power
Applicable to
RE > 1G 25deg. C, 60%RH 120Vac, 60Hz
0,
RE < 1G 25deg. C, 60%RH 120Vac, 60Hz
0,
PLC 25deg. C, 60%RH 120Vac, 60Hz
APCM 25deg. C, 60%RH 120Vac, 60Hz
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3.3 Duty Cycle of Test Signal
The Duty Cycle of the EUT is 98.89%.

npat 2 500 #Allen 20 4B PNO Fast Avg Type: Power (RMS) | 1
Correctons Off Gate. O Trg Free Run

Froq Ref I (S) IF Gan Low

NFE ' Adapive Sig Track ON

1 Speclrum

Ref Lvl Offset 22.00 d8 !
Scale/Div 10 dB Ref Level 25.00 dBm -0.57 S .

—]
|
|
|
|
|

Search

x;? E | Pk Search
i | Config

i

!

!

!

Propecties

i Marker
Funclion
!

| Deta Marker I
Center 2.412000000 GHz #Video BW 50 MH2* Span 0 Hz) {
Res BW 8 MHz Sweep 70.00 ms (2001 pts)| Fygark

5 Marker Table v

Mode Trace Scale Y Function Function Width Function Value
1 t  (a) 12.39ms (A) -1.0410dB
1 t 28.87 ms 12.92 dBm
{ 1.y 1255 ms (&) 05744 dB&
1 28.87 ms 12.52 dBm

Nar 16, 2020
11:20:26 AM

Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.

3.4 General Description of Applied Standards

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standard:

FCC Part 15, Subpart C (15.247)
KDB 558074 D01 DTS Meas Guidance v05r02
ANSI C63.10:2013

All relaxed test items have been performed and recorded as per the above standard.

Report No.: ARFR-ESH-P20031102B-1 Page No. 13 /96 Report Format Verision: 6.1.1




(RETTES
s W
= o
7
-~ &
1228 s/

VERITAS

4  Test Procedure and Results
4.1 6dB Bandwidth Measurement
4.1.1 Limit

For digital modulation systems, the minimum 6dB bandwidth shall be at least 500 kHz

4.1.2 Test Setup

SPECTRUM

EUT Aftenuator | ANALYZER

4.1.3 Test Procedures

The EUT was tested according to DTS test procedure of “KDB558074 D01 DTS Meas Guidance” for
compliance to FCC 47CFR 15.247 requirements (clause 8.2).

The automatic bandwidth measurement capability of an instrument may be employed using the X dB
bandwidth mode with X set to 6 dB, if the functionality described above (i.e., RBW =100 kHz, VBW = 3
RBW, peak detector with maximum hold) is implemented by the instrumentation function.

4.1.4 Deviation of Test Standard

No deviation.
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4.1.5 Test Results

802.11b
99% Occpuied . . .
; 6 dB Bandwidth | Minimum Limit
Channel | Freduency | Bandwith Pass / Fail
(MH2) (MHz) (MHz)

1 2412 13.417 9.048 0.5 Pass

6 2437 13.455 8.568 0.5 Pass

11 2462 13.369 9.032 0.5 Pass

Spectrum Plot

802.11b(2412MHz)

-+

KEYS|GH input: RF Input 22 50 O Mton: 20 dB Iy Froe Run Contur Frog: 2 41200000 GHz
capling D Comechons. O Gasts O Aoq|Hokd > 10010
E_;J Algn O Frog Red nf (5)

Ref Lvi Offset 22.00 dB
Scale/Div 10.0 d8 Ref Value 20,00 dBm

e -
e P !
pAH ™ .
b A et pann gt { } Wk v s e

» . |
Center 2,412 GHz 2Video BW 300.00 kHz Span 40 MHz
#Res BW 100.00 kHz Sweep Time 3.87 ms (2001 pts)

2 My

Occupled Bandwicth
13.417 MHz Total Power 20.4 dBm

Transeit Freq Emor 40 144 kHz % of OSW Power 99.00 %
x d8 Sanchwickh 9048 MHz xd8 .00 o8

€Ol 2 Ny
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802.11b(2437MHz)

KEYSIGHT et i
GJ cuping DC

Algn (8

Scale/Div 10.0 08

LA AT Vg s

Occupled Bandwicth

Transmit Freq Error
x d8 Sandwickh

mwO~A?

Y ol
L e

13.455 MHz

Input 2- 50 O Nton: 20 d6
Comrechons. O
Frog Red nd 15)

Contur Frogq. 2 43/000K0 GHz
Mogy|Hokd > 1010
Radio Sit None

Ref Lvi Offset 22.00 dB
Ref Value 20.00 dBm

."\\nk 1

A A
e T PYCN

£Video BW 300.00 kHz
Sweep Time 3,87 ms (2001 pts))

Total Power

% of OSW Power
xd8

20.4 dBm

99.00 %

Mar 16, 2020
9:54.54 AM

N

802.11b(2462MHz)

(EYSIGHT gt ¥
ED ouping e

Algn (8

| Gty

Scale/Div 10.0 08

{
P B

2 Mastrics

Occupled Bandwicth
13.36

Transmit Freq Exmor
x d8 Bancwickh

mwoO~A ?

Input 2- 50 O Ason: 20 dB
Comachons. O
Frog Red inf (5)

Contur Frog. 2 AB2000000 GHz
AogHokd > 10010

Ref Lvi Offzet 22.00 dB
Ref Valus 20,00 dBm

|
|

D ST e

|
|

Span 40 MHz
Sweep Time 3,87 ms (2001 pts))

£Video BW 300.00 kHz

Total Power

% of O5W Power
xd8

19.9dBm

99.00 %
.00 o8

Mar 16, 2020
9.55.58 AM

N

Center Frequeancy
2 462000000 GHz
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802.11g
- :
S 99;’ OdCCPd”t'hed 6 dB Bandwidth | Minimum Limit
Channel (MH2) anawi Pass / Fail
(MH2) (MHz) (MHz)
1 2412 16.417 16.440 05 Pass
5 2437 16.421 16.470 05 Pass
1 2462 16.440 16.470 05 Pass

Spectrum Plot

802.11g(2412MHz)

KEYSIGHT nput R¥ Input 22 50 O
copling Corachons. O
@ Algn O Froq Red nd (S)
LRES ] .

Scale/Div 10.0 d8

#Res BW 100.00 kHz

2 Mestrics

Occupled Bandhwicth
16.417 MHz

Transmit Freq Ermor
x d8 Banciwickh

ag - Mar 16, 2020
mO MR ? N

MNton: 20 dB 1mg Froe Run Contur Frog: 2 41200KK GHz
Gasts Off Aoy|Hokd > 10010
#F Gam Low Radio Sid None

Ref Lvi Offzet 22.00 dB
Ref Value 20,00 dBm

£Video BW 300.00 kHz

Total Power

% of OSW Power
xd8

Lo Froquency

-Cemev Frequancy
2 412000000 GHz
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802.11g(2437MHz)

YSIGHT it r
CD Couping DC

Algn (8

Input 2- 50 O Ason: 20 dB

Ao|Hokd > 1010

Ref Lvi Offset 22.00 dB

Scale/Div 10.0 08 Ref Value 20.00 gBm

2Video BW 300.00 kHz

Occupled Bandwicth
16.421 MHz

Transmit Freq Ermor
x d8 Sandwickh

Total Power

% of OSW Power
xd8

-3.8650 kHz
16.47 MMz

Mar 16, 2020
9:59:59 AM

wo~A ?

Contur Frog 2 43/D00KK GHz

Sweep Time 3,87 ms (2001 pts)|

Cenier Frequeancy m A

Span 40 MHz

22.8dBm

99.00 %

N

802.11g(2462MHz)

Input 2 50 O Mon: 20 dB
Corachons. Of
Froq Red it (S)
NFE. Aduplve

YSIGHT Input R Img Froe Run

e g DO
@ OUpARg

Algn (s

AomyfHokd > 110

ARES
Scale/Div 10.0 08

Ref Lvi Offzet 22.00 dB
Ref Value 20,00 gBm

Center 2,462 GHz
#Res BW 100,00 kHz

2 Masteics

£Video BW 300.00 kHz

Occupled Bandhwicth

16.440 MHz Total Power

% of OSW Power
xd8

Transent Freq Emor
x d8 Bandwickh

0 W2

Conlur Frog. 2 AEZNKK GHz

Sweep Time 3.87 ms (2001 pts)

40 MHz

22.3dBm

9.00 %
&.00 o8
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802.11n(HT20)

- :
S 995/0 OdCCF’d“t'hed 6 dB Bandwidth | Minimum Limit
Channel (MH2) anawi Pass / Fail
(MH2) (MHz) (MHz)
1 2412 17.570 17.380 05 Pass
5 2437 17.613 17.580 05 Pass
1 2462 17.581 17.590 05 Pass

Spectrum Plot

802.11n(HT20)(2412MHz)

Center 2,412 GHz
#Res BW 100,00 kHz

2 Matiics

Transeit Freq Emmor
x d8 Sancwickh

Input 22 50 O
Comechons. O
Froq Red inf (5)
NFE Aduplve

MNton: 20 dB 1ng Foe Run
Gasts O
#F Gam Low

Ref Lvi Offset 22.00 dB
Ref Value 20,00 gBm

LTI PR P

|

2Video BW 300.00 kHz

Cccupled Bandwicth

17.570 MHz Total Power

-31.258 kHz

17.38 MMz xd8

| oA ? TEN

Conlur Frog. 2 4120000K0) GHz
Aom|Hokd > 10/10
Radio Sid None

[Certier Frequency
2 412000000 Gz

40,000 Mz

L L e L eV Powh APVA PP

Span 40 MHz
Sweep Time 3.87 ms (2001 pts)

% of OSW Power
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802.11n(HT20)(2437MHz)

Input 2 50 O

Corechons. Of
Frogq Red nf (5)
NFE. Aduplyve

KEYSIGHT reut i
C:) capting DC

Algn O

Scale/Div 10.0 08

et piAa

17.613 MHz

Transmit Freq Ermor
x d8 Sanchwickh

mwO~A?
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4.2 Conducted Output Power Measurement
4.2.1 Limit

For systems using digital modulation in the 2400 - 2483.5 MHz bands: 1 Watt (30 dBm)

4.2.2 Test Setup

4.2.3 Test Procedures
Method PKPM1 (Peak Power Measurement)

Peak power measurements were performed only when the EUT was transmitting at its maximum power
control level using a broadband power meter with a pulse sensor. The pulse sensor employs a VBW =
50MHz so this method was only used for signals whose DTS bandwidth was less than or equal to 50MHz.

Method AVGPM-G (Measurement using a gated RF average-reading power meter)

Measurements may be performed using a wideband gated RF power meter provided that the gate parameters
are adjusted such that the power is measured only when the EUT is transmitting at its maximum power control
level. Since this measurement is made only during the ON time of the transmitter, no duty cycle correction is
required

4.2.4 Deviation of Test Standard

No deviation.
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4.2.5 Test Results

802.11b
Peak
Limit
Channel Frequency (MHz) Power Pass / Fail
(dBm)
(dBm)
1 2412 14.34 30 Pass
2437 14.37 30 Pass
11 2462 14.21 30 Pass
802.11g
Peak
Limit
Channel Frequency (MHz) Power Pass / Fail
(dBm)
(dBm)
1 2412 11.88 30 Pass
6 2437 11.78 30 Pass
11 2462 11.45 30 Pass
802.11n(HT20)
Peak
Limit
Channel Frequency (MHz) Power Pass / Fail
(dBm)
(dBm)
1 2412 11.48 30 Pass
6 2437 11.33 30 Pass
11 2462 11.42 30 Pass
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4.3 Power Spectral Density Measurement
4.3.1 Limit

The Maximum of Power Spectral Density Measurement is 8 dBm in any 3 kHz band.

4.3.2 Test Setup

SPECTRUM
Attenuator | ANALYZER

EUT

4.3.3 Test Procedures

The power output per FCC § 15.247(e) was tested according to DTS test procedure of “‘KDB558074 D01
DTS Meas Guidance” (clause 10.5) for compliance to FCC 47CFR 15.247 requirements.

a) Measure the duty cycle (x) of the transmitter output signal.

b) Set instrument center frequency to DTS channel center frequency.

c) Set span to at least 1.5 OBW.

d) Set RBW to: 3kHz < RBW < 100 kHz.

e) Set VBW = 3 RBW.

f) Detector = power averaging (RMS) or sample detector (when RMS not available).
g) Ensure that the number of measurement points in the sweep = 2 span/RBW.
h) Sweep time = auto couple.

i) Do not use sweep triggering. Allow sweep to “free run”.

i) Employ trace averaging (RMS) mode over a minimum of 100 traces.

k) Use the peak marker function to determine the maximum amplitude level.

[) Add 10 log (1/x), where x is the duty cycle measured in step (a, to the measured PSD to compute the
average PSD during the actual transmission time.

m) If resultant value exceeds the limit, then reduce RBW (no less than 3 kHz) and repeat (note that this may
require zooming in on the emission of interest and reducing the span in order to meet the minimum
measurement point requirement as the RBW is reduced).

4.3.4 Deviation of Test Standard

No deviation.
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4.3.5 Test Results

802.11b
PSD Limit
Channel Frequency (MHz) Pass / Fail
(dBm/3kHz) (dBm/3kHz)
1 2412 -7.32 8 Pass
6 2437 -7.56 8 Pass
11 2462 -7.68 8 Pass
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802.11g
PSD Limit
Channel Frequency (MHz) Pass / Fail
(dBm/3kHz) (dBm/3kHz)
1 2412 -8.53 8 Pass
2437 -9.73 8 Pass
11 2462 -9.58 8 Pass
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802.11n (HT20)
PSD Limit
Channel Frequency (MHz) Pass / Fail
(dBm/3kHz) (dBm/3kHz)
1 2412 -9.98 8 Pass
2437 -10.40 8 Pass
11 2462 -9.34 8 Pass
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4.4 Emissions in non-restricted frequency bands
4.4.1 Limit

Below 30 dB of the highest emission level of operating band (in 100 kHz Resolution Bandwidth).

4.4.2 Test Setup

EUT

Attenuator |

SPECTRUM
ANALYZER

4.4.3 Test Procedures

The EUT was tested according to DTS test procedure of “KDB558074 D01 DTS Meas Guidance” (clause

11.0) for compliance to FCC 47CFR 15.247 requirements.

MEASUREMENT PROCEDURE REF
1. Set the RBW = 100 kHz.

2. Set the VBW = 300 kHz.

3. Detector = peak.

4. Sweep time = auto couple.

5. Trace mode = max hold.

6. Allow trace to fully stabilize.

7. Use the peak marker function to determine the maximum power level in any 100 kHz band segment

within the fundamental EBW.

MEASUREMENT PROCEDURE OOBE
1. Set RBW =100 kHz.

2. Set VBW = 300 kHz.

3. Detector = peak.

4. Sweep = auto couple.

5. Trace Mode = max hold.
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6. Allow trace to fully stabilize.

7. Use the peak marker function to determine the maximum amplitude level.

4.4.4 Deviation of Test Standard

No deviation.
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4.45 Test Results

802.11b
Frequency
Channel Pass / Fail
(MHz)
1 2412 Pass
6 2437 Pass
11 2462 Pass

Spectrum Plot

802.11b(2412MHz)

1 Specinum

Scale/Div 10 dB

[

A ?

Input 2 50 O
Corachons. O
Frog Red it (5)

Efdten: 20 48 FRO Host Wide
Gaste. O

i Gann Low
Sig Tesck O

Avy Type: Log-Pows
Avgg{Hokd >100¢100
Tog Froe Rum

Ref Lvi Offset 22.00 dB Mk 2.

Ref Level 15.00 dBm

'y

Span 14.00 MKz
Sweep 1.07 ms (2001 pts)
Mar 16, 2020 [ L] ‘ .
10:25:54 AM e LY

#Video BW 300 kMz

Lo

Selact Marker
Marker 1

Marker

me_av Frequmcj _‘, Sattings
412457000 GHz |

Search
| on

Report No.: ARFR-ESH-P20031102B-1

Page No. 32/ 96

Report Format Verision: 6.1.1




[EUREAU |
VERITAS

802.11b(2437MHz)

Input 2 50 O
Comechons. O
Froq Red inf (5)

frum
Scale/Div 10 dB

Center 2.437000 GHz
#Res BW 100 kHz
~ Mar 16, 2020
D ? ot

A i

SAsten: 20 dB FNO Host Wide
Gastee. ON

¥ Gawn Low
Sig Tesck O

Avy Type: Log-Powor
AvygfHokd > 1000100
Tng Froe R

Mkr
Ref Lvi Offset 22.00 dB

Ref Level 15.00 dBm

’1

Span 14.00 MHz|
Sweep 1.07 ms (2001 pts)

‘ .

L)

#Video BW 300 kHz
| on
on

802.11b(2462MHz)

Input 22 50 O

Comachons. O

Frog Red it (S)

NFE
1 Specirum

Scale/Div 10 dB

9 Mar 16, 2020
. 10:32:.47 AM

PO Bost Wide

Galer. O

¥ Gann Low
Trsck O

Avy Type: Log-Powsr
AvgiHokd > 1000100
Tog Froe Rum

R Mkr1

ef Lvi Offset 22.00 dB

Ref Level 15,00 dBm

A ;

Span 14.00 MHz|
Sweep 1.07 ms (2001 pts)

oo W X

L)

#Video BW 300 kM2

Search
| on

Report No.: ARFR-ESH-P20031102B-1

Page No. 33 /96

Report Format Verision: 6.1.1




[EUREAU |
VERITAS

Spectrum Plot

802.11b(2412MHz) Band Edge

B
553 25y
KEYSIGHT input

ool

Ingut 2- 50 Q
Corachons. O
Frog Red int i5)
RFE Aduplve

Sfden: 20 48 FNO Fag
Gaster. O

¥ Gawnn Low
Sig Tesck O

Awyg Type: Log-Powo
A Hokd > 1000100

1 Specirum

Scale/Div 10 dB

Ref Lvi Offzet 22.00 dB
Ref Level 15.00 dBm

Start 2,31000 GHz #Video BW 300 kHz

#Res BW 100 kHz Sweep 1.07 ms (2001 pts))

5 Marker Table v

x
2400 000 GHz
2.350 000 GHz
2. 310 000 GHz

-
£

FI 5 CHRe

Mode Trace Scale Function Function Witth Funcsion Value
N 1 !

N 1

N 1

N {

Mar 16, 2020
- ? 10:29:42 AM

[Marker Frequency Setungs

Stop 2.42200 GHz| |

Selact Marker

Marker 4 '

=

31445000 GHz

e e

Marker Table

-+

Input 2- 50 O
Comachons. Of
Froq Red it (5)
REE. Aduplve

SAsen: 20 48 FNO Fag
Gater. Of

¥ Gawnn Low
Sig Tesck O

Awy Type: Log-Powos
AggfHokd >1000100
Tng Froe R

1 Specinum

Scale/Div 10 dB

Ref Lvi Offset 22.00 dB
Ref Level 15.00 dBm

Start 2.45200 GHz #Video BW 300 kHz

#Res BW 100 kHz Sweep 1.07 ms (2001 pts)|

5 Matker Table v
Mode Trace
N 1
N 1
N1

X
2483 500 GHz

Scale Function Function Wiith

DU —

Mar 16, 2020
10:40:59 AM

S ?

Selact Marker
Marker 3

frlmv Frequency [P

e

Marker Table

Report No.: ARFR-ESH-P20031102B-1 Page No. 34 / 96

Report Format Verision: 6.1.1




[EUREAU |
VERITAS

Spectrum Plot
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